

CERTIFICATE of Conformity



Certificate No.: MK 69255559 0001

Test Report No.: 28213840 002

Certificate Holder: C.S.O. Gumifeldolgozó Kft
Némedi úti major 06/2 hrsz.
2364 Ócsa
Hungary

Manufacturer: C.S.O. Gumifeldolgozó Kft
Némedi úti major 06/2 hrsz.
2364 Ócsa
Hungary

Product: Impact attenuating surfacing

Identification:

Name:	Rubber tiles
Type:	40 mm; 50 mm; 60 mm; 80 mm
Thickness [mm]:	40; 50; 60; 80
Critical fall height [m]:	1,3; 1,7; 2,0; 2,5
Size:	1000x1000mm
Material:	used rubber granules; binder; colorant

Tested according to: MSZ EN 1177:2008

Date of Validity: 2022.04.02

This certificate refers to the above mentioned product. This is to certify that the test sample is in conformity with the requirements stated above. This certificate does not imply assessment of the series-production of the product and does not permit the use of a TÜV Rheinland mark of conformity. The certificate is valid up to the date of validity provided that the test specifications and construction of the product remain unchanged during the period of validity.

Date of Issue:

Budapest, 2017.04.03



Certification Body

TÜV Rheinland InterCert Kft. – Product Certification Body — H-1132 Budapest, Váci út 48/A-B — www.tuv.hu

IT_07-D-Pe_4_0